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Application: 608 cc
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102.01.1580 Nut For Crankshaft
OEM OE

464642
1315273
1698672
1698672
464642
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OEM OE Cylinder Bore 288
LK4938 4436121890 Stroke 50
K001935
Swept Volume 600
Air Inlet Port Size M30x1,5
Air Delivery Port Size M26x1,5
Number of Cylinders 2
Through Drive Yes
Unloader Port Size M22x1,5
Water Or Air Cooled w
Water Inlet Port Size M16x1,5
Water Delivery Port Size M16x1.5
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Water Cooled Valve Plate Yes

177.01.1000 Compressor (Twin Cylinder)

177.01.1210 Cylinder Head With Plate Kit
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605.06.100  Safety Valve 110.01.1400 Connecting Rod 110.01.1500 |Crankshaft
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102.01.1900 Bottom Cover Kit
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110.01.1700-288.00 mm 85101375 110.01.1800-288.00 mm
110.01.1710-@88.25 mm 110.01.1810-@88.25 mm
110.01.1720-@88.50 mm 110.01.1820-@88.50 mm
110.01.1730-288.75 mm 110.01.1830-@88.75 mm
\_ . "'k._' 110.01.1740-@89.00 mm A \_ 110.01.1840-@89.00 mm

All original equipment manufacturers names, numbers, symbels and descriptions used in this catalogue are for reference purposes only.

102.01.2600 Bushing 110.01.1700 Piston With Rings (STD) 110.01.1800 Piston Ring Kit (STD)
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3097153
85100626
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110.01.2300 Repair Kit With Bushing

110.01.2350 Repair Kit w/o Bushing

110.01.2330 Repair Kit
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110.01.1300 Plate Kit

110.01.2200 Valve Kit
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588.01.1000 Compressor (Twin Cylinder)

Application: 704 cc
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138.01.1500 Crankshaft
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Cylinder Bore
Stroke

@85
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Swept Volume

Air Inlet Port Size
Air Delivery Port Size
Number of Cylinders
Through Drive
Unloader Port Size
Water Or Air Cooled
Water Inlet Port Size

Water Delivery Port Size

704
?34.9
M26x1.5
2

Yes

w

M16 x 1.5
M16x1.5

Water Cooled Valve Plate Yes
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OEM QE
9115057322  |1317201
9111457372 1698678

138.01.1100 Crankcase 138.01.1200 |Cylinder Head 138.01.1220 Cylinder Upper Head

OEM 0E

ol oy

138.01.1230 Cylinder Lower Head 138.01.1300 Coolant Plate 132.01.1400 Connecting Rod
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102.01.1580 Nut For Crankshaft 138.01.1600 Bearing Cover
OEM OE QEM 213
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136.01.1700-@85.00 mm
136.01.1710-@85.25 mm
136.01.1720-@85.50 mm
136.01.1730-@85.75 mm
'\_- 136.01.1740-@86.00 mm
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136.01.1900 Cap 136.01.1700 Piston With Rings (STD) 132.01.1800 Piston Ring Kit (STD)

QEM QE
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9118019202 0011311111
132.01.1800-@85.00 mm
132.01.1810-@85.25 mm
132.01.1820-@85.50 mm
132.01.1830-@85.75 mm
132.01.1840-@86.00 mm v,
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138.01.2700 @ Screw Kit 138.01.2300 Repair Kit With Bushing 138.01.2350 Repair Kit w/o Bushing
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